

For the Account Of: Ado Goldkante GmbH & Co. KG
 Zimmersmuhlenweg 14-18
 61440 Oberursel
 Germany

Client's Identification: 3002 and 8011

CERTIFICATE OF TESTING

TEST PERFORMED *EN 13773:2003 Textiles and textile products-Burning behaviour-Curtains and drapes-Determination of the ignitability of vertically oriented specimens.*

TEST RESULTS

Length:

Flame Application time (s)	Cases of ignition	Cases of non-ignition
1	0	1
2	0	1
3	0	1
4	0	1
5	0	1
10	0	1
15	0	1
20	0	5

The mean of recorded times at which ignition was observed calculated: No Ignition within 20 s

Width:

Flame Application time (s)	Cases of ignition	Cases of non-ignition
1	0	1
2	0	1
3	0	1
4	0	1
5	0	1
10	0	1
15	0	1
20	0	5

The mean of recorded times at which ignition was observed calculated: No Ignition within 20 s

Length:

	Face A	Face B	Face A	Face A
Severance 1 st thread	No	No	No	No
Severance 2 nd thread	No	No	No	No
Severance 3 rd thread	No	No	No	No
Time to sever 3 rd thread (s)	/	/	/	/
Destroyed Length (mm)	165	135	150	140
Flaming debris	No	No	No	No

Width:

	Face A	Face B	Face A	Face A
Severance 1 st thread	No	No	No	No
Severance 2 nd thread	No	No	No	No
Severance 3 rd thread	No	No	No	No
Time to sever 3 rd thread (s)	/	/	/	/
Destroyed Length (mm)	135	120	130	120
Flaming debris	No	No	No	No

NOTES

Conditioning
 Ignition
 Sample Prep

20°C, Relative Humidity 65%
 Bottom Edge
 Tested as received

CONCLUSION

Classification in accordance with EN 13773

Class 1



Andrew Crowley
 Quality Manager
 Authorized Signature



Jillian Mattice
 Account Manager
 Verification Signature

Date Order Completed: 09/14/2021